

## TEST REPORT

Applicant: AKSAY PLASTIK SAN. VE TIC. LTD. STI  
PELITLI KOYU ARALCIFTLIGI YOLU CATALDAGI  
MEVKII GEBZE  
KOCAELI

Number: HKGH02493536 S1

Date: Aug 08, 2019

*This is to supersede Report No.  
HKGH02493536 dated Aug 08, 2019  
due to information update*

Submitted sample said to be : **FOOD GRADE SPIRAL COMPOUND**  
Quantity : 1 piece  
Job Reference No. : FS1910006064  
\*\*\*\*\*

**Conclusion:**

The submitted sample was tested under the following requirements requested by the applicant, subject to the information stated in the remark and attached page(s) for details :

<u>Requirement</u>	<u>Result</u>
(1) U.S. Food and Drug Administration Part 177.1975 as published in Federal Register Vol 51, No.22 on February 3, 1986 (proposed rules)	Pass

\*\*\*\*\*

For and on behalf of :  
Intertek Testing Services HK Ltd.



Cindy I.K. Chan  
Vice President



## TEST REPORT

Number : HKGH02493536 S1

(1) Test for F.D.A. Regulation (Proposed Rules) on Vinyl Chloride Polymer Resin

Test Standard : U.S. Food and Drug Administration Part 177.1975.

Compound	Result in ppb	Limit in ppb
	(1)	
Residual vinyl chloride monomer	<5	10

Remark : ppb = parts per billion

Tested component :

(1) Transparent yellow PVC.

Date sample received : Jul 30, 2019

Testing period : Jul 30, 2019 to Aug 07, 2019

\*\*\*\*\*

End of report

*Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.*

*This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.*

*This report shall not be reproduced, except in full.*



To: AKSAY PLASTIK SAN. VE TIC. LTD. STI

Ref: FC-2019-9275

Date: Sep 16, 2019

---

Re : Report Revision Notification

Intertek Testing Services Report Number HKGH02493536 Dated Aug 08, 2019

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Intertek Testing Services report, HKGH02493536 S1

Thank you for your attention.

For and on behalf of :  
Intertek Testing Services HK Ltd.



Cindy I.K. Chan  
Vice President